11 Years on the Road to (High) Recovery

The Chino Concentrate Reduction Story

WATER
OUR FOCUS
T~ OUR BUSINESS

OUR PASSION

C carslina

Engineers...Working Wonders With Water ®



Project Background

- Chino Basin Desalter Authority
(CDA) is a Joint Powers Authority
consisting of 8 members

- The CDA owns the Chino
Desalters (I and II)

- Chino Il Desalter began operation
in 2006 (10-mgd)

- Expanded to 20.5-mgd in 2011

- Brine disposal costs, coupled with
construction-related grant funding,
prompted the CDA to move forward with
brine reduction process

CHino | DESAL/TE/

©
N
J ] o City of
S Riverside
Bt w
r‘g Norco

g
e

01

Home
Gardens




The Brine Challenge

Legend

4RYSARI Pipeline
® SBVMWD Delivery Point
«"* Proposed Water Pipeline

.........

/\/ Highway
~./ Hydrography
Elevation

. High : 11406.5

Low : -1.27978

Source: SEVIAND, USGS

EsrisANPA

La Habra

Placentia

Fullerton

Stanton

Garden
Grove

& /7

Westminster

Huntington s
Beach f

Filename.ppt/3

e

-

Pomona

3

Claremont

Montclair

Upland

S

S

N

Ontario

%G;mﬂl A
Ranch

~ Rancho

Cucamonga

/

Chino Il

Santa Ana Regional Interceptor (SARI) Pipelin

Ta g

ExpsllRaFaiTe

B
Bernardino
gt

]Bmﬂmlhthr

IS BUNVIGDIBoUndiry)

Rialto
Fontana ‘

[

B

]

ﬁvévstde
ﬁ/

£
e
Arlington

Perris &
Menifee




WESTERN
MUNICIPAL
WATER
DISTRICT

ONTARIO
|

Filename.ppt/4

RO Concentrate reatn em&Remve'v‘ ot Study
cen
\ o

project Report

e |
[Gon E2E: |

(CDA Betsres™

AUTHORITY

SPECIFICATION N

314310

contRAC Boe

CHINO 11 DESALTER
CONCENTRATE REDUCTION FACILITY

CAROLLO PROJECT NO. 8307A.10

CONFORMED DOCUMENTS

SEPTEMBER 2013

‘ @ carofla

CRF Startup




Brine Reduction and Mineral Recovery At the Chino Il Concentrate
Reduction Facility

Project Drivers

|Reduce Discharge To Brine Line

« Allow for Expansion of Chino Il Desalter
« Utilize Capital Project Specific Grant Funding
« Recover Additional Potable Water from Wellfield

* Produce Residuals That Have Beneficial Reuse (Economic
and Environmental)

« Reduce Scaling Potential In Brine Line




The Concentrate Reduction Facility (CRF) Provides an Option to Purchasing
Additional Brine Line Capacity

Filename.ppt/6

Raw
Groundwater

-

QROC:mc = 247'mgd QTOL]L = 258-mgd
Qro perm = 12.5-mgd '
Reverse
Osmosis System
Qregen waste = 0.21-mgd
— g Brine Line

lon Exchange
System

Expanded brine volume of 2.68-
mgd exceeds current brine line
capacity of 1.62-mgd.




The CRF allows Chino Il to meet disposal goals and
recover potable water

Filename.ppt/7

Raw
Groundwater

Qrocone 2.47-mgd Qsro cone = 0.74-mgd  Qconcrorar = 0.95-mgd
Yl A
Concentrate |
Treatment B
3
v
> a
Qro perm = 12.5-mgd I
N
'y
Reverse 3
Osmosis < Brine Line
QRegen Waste = 0.21 'mgd
T ' QFinished water = 22.23-mgd >
Qix Treatea = 8.0-mgd
lon Exchange 0.95 mgd < 1.62 mgd Available

A large portion of solid
residuals have beneficial use
value.




Existing Chino Il RO recovery is limited by hardness and silica
concentrations

Filename.ppt/8

Caz* (mg/L)

Mg?* (mg/L)

Alkalinity (mg/L as CaCO;)

Ca Hardness (mg/L as CaCO;)

Mg Hardness (mg/L as CaCO;)
Total Hardness (mg/L as CaCOs)
TDS (mg/L)

Si (mg/L)

pH

679
102
1,145
1,697
420
2,116
3,319
194.3

7.61

.
4
302
17
16
33
2,718
74.8

9.47




Chemical softening removes scaling precursors in the

primary RO concentrate
CHINO CRF

Secondary RO recovery of 66% TREATMENT GOALS

(and higher) achieved through:

— Calcium reduction Silica Calcium

- Magnesium reduction 180 mg/L 1,700 mg/L

- Alkalinity reduction
- Silica reduction

<80 mg/L <40 mg/L

\/




Pellet reactors were selected as the primary chemical
softening configuration

- Basics
- Upflow, fluidized bed

- Lime and/or caustic is injected at bottom
of bed

- Seed (sand or CaCO,) introduced to
provide crystal growth sites

- Pellet blowdown frequency determines size

- Benefits
- High rate (small footprint)
— Easily dewatered residuals




Filename.ppt/11

Dried pellets have marketable value and are easier to store and
transport

- Pellets are value-added products

- Industrial applications: concrete
block manufacturers, specialty
mineral suppliers

« Convert waste stream to usable
commaodity




Based on past pilot data, the preliminary process was
established

Pellet Softener Media Filters Secondary RO

[ Data from Arlington

e Desalter showed good
- AN silica removal and
Concentrate 1 Come,,f;ggl filterable softener
: effluent
g

Bacggash v, ToBrine
Clarifier Line




Chino Il Desalter pilot study revealed treatment challenges not
previously experienced

- High turbidity carryover from Ca-Mg-Si precipitate
- Poor filterability

- Did not meet Ca, Si removal goals




Clarification step moved from backwash treatment to pellet
reactor effluent

Pellet Softener Clarifier Media Filtration Secondary RO

- Allows for magnesium
precipitation aftet the pellet

—/L\ reactor

- Process reaches equilibrium
. G  before media filters

vV 3 1 / N\ Permeate
Primary RO s
Concentrate Pe”e*Sl x\_‘ij Co,,ce,,f;’jgl - Dewatering added for non-
udge

pellet residuals

I
>
g
-
Jue[easnuy|

o1

Backwash
EQ

Filename.ppt/14




High rate solids contact clarifiers are used to treat pellet
reactor effluent and backwash waste

- High rate sludge thickening
clarifier/softener in single unit (small
footprint)

- Combines internal and external sludge
recirculation and tube settling clarification

- Footprint is 25-50% smaller than a
conventional clarifier

- Loading rate up to 11 gpm/sq.ft

- Sludge concentration up to 20% solids




The addition of the clarifier dramatically improved filterability and
solids loading on the filters

60

Caustic Soda Dose = 1,280 mg/L
Lime Dose = 0 mg/L-Ca(OH),
Soda Ash =0 mg/L

pH=11.9

140

120

100 [ No Coagulant Addition

Turbidity at 10 cm below surface, NTU

80
i 66.8
60
40
20 i 20 mg/L Ferric Chloride Added
J/ 3.85
O IIIIIIIIIIIIIIIIIII t llllllll A 1 1 1
0 5 10 15 20 25 30 35

Settling Time, min

e.ppt/16




Silica removal goals achieved via magnesium

co-precipitation
200
180 | All Conditions
160 [ o 000 (@] Phase 1
_ o o o
S 140 | ioggo‘/
) _ 00
W 120 T o% oo Phase 2 ] ]
£ | o Magnesium chloride
S 100 | A/ .
2 - system included to
w SRO Influent Goal < 80 mg/L-Si0, A‘ 5 oy .
[ i R SN -l increase silica removal, if
] - o
T 60 | required.
40
20
N
8.0 8.5 9.0 9.5 10.0 10.5 11.0 11.5 12.0 12.5 13.0

Filename.ppt/17

Softening pH / ==
\




Calcium removal goals exceeded when softening at pH >11

was allowed

Filename.ppt/18

Filered Calcium, mg/L-CaCO,

350

300

250

200

150

100

50

O
All Conditions
@)
O
@
©0o Phase 1
(@)
A
O
©]0)
@)
O O
8880 A Phase 2
o000
0 /
O ﬂ SRO Influent Goal < 40 mg/L-CaCO,
2 A
........................... Y Y Y
8.0 8.5 9.0 9.5 10.0 10.5 11.0 11.5 12.0 12.5
Softening pH




Plot Dal:_12-AUG-2013 24751 P

User_SDWhils

Mael Layoul! _GalorTable_gshade.cth _DesignScript_ Carallo_Ski_Pen v0B0Spen _PiotScale 2:1

Energy Recovery And
Pelletized Softening

CIPR. CIPF
1 1 - s msh - - o - - = _— e e .
CAUSTIC SULFURIC THRESHOLD, LIME FERRIC SODA ASH MAGNESIUM CLEAN-IN-PLACE - l
SODA ACID INHIBITOR (LM) CHLORIDE (5A) CHLORIDE (CIP) %
(cs) ) o ) . . e e e MC)
I I ‘ OF, \ oF 1

ENERGY ; o
I = o ) |t i BN @i |
OF I !
ﬂ\l % -} 1 OF
ak |& - | 5
AN

CLARIFIER NO .1

- -@; -
o

R

IEBL e —
EXISTING|
| (EXISTING) R Y s B

i

= TTTTTTTTTTT [ I WASTE
I . PELLET SOFTENER NO. 3 ' WASHWATER
ek P
e k(N L 1

‘ I
|
PERMEATE T T
I uTiLiTY ! PELLET SOFTENER NO. 1 Elc
WATER | I

1

| | —-—“ PELLET SOFTENER NO. 3 q‘—
* e
___________________ !

Bl —=—-

k]
b
=
m
m
@
o
g
3
bl
z
m
3
z
[=]
=

Solids Contact Clarification and
Filtration

= e === =

\ R

GRAVITY
THICKENER NO. 1

R ———

IEBL

- O . . - —I AIR SCOUR \_.,\/

SURFACE
WASH PUMPS

BLOWERS

|

H } PUMP
|
|

i

THICKENER SLUDGE I
PUMPS

-%_-_-l__l

GRAVITY
THICKENER NO. 2

G EXISTING GHING 1|
PERMEATE LINE

STORAGE

DEWATERING

ANAAAAN %
Solids Handling

i

Secondary RO

n

LAST SAVED BY. sdwhile

Filename.ppt/19

CONFORMED DOCUMENTS| ™o | " CHINO BASIN DESALTER AUTHORITY VeRiFY soALEs] oo
FOR CONSTRUCTION ES D omdw |2 onam n DA CHIND BASIN CHINO Il CONCENTRATE REDUGTION FACILITIES SRS [TorAwinG No.
R : i d cnfiiE e CAro TN CDA S=arem o 0 #|00-Go7
u:; 5 g No. 35077 H No. 20483 OVERALL PLANT \FroTonE WoHon [ BTG
| o s L £ PROCESS DIAGRAM SEAEE Renna o xc
1 I 2 3 | 4 5 I 6 | 7 | 8 I 9 10 I 1 [ 12 13
PROJECT NO. 89047A 10 FILE NAME. 8907A10-00-GOT don




Facility Facts and Features

Filename.ppt/20

Capacity:

— Influent: Up to 2.47 mgd of primary RO
concentrate

- RO Permeate: >1.73 mgd
— Brine and IX Waste: < 0.94-mgd

Influent Energy Recovery, pelletized softening,
solids contact clarification and media filtration

Secondary RO Recovery: 66-85 Percent
Overall Facility Recovery: >94 Percent

Solid Residual Disposal:
— Pellets: Sold to local specialty minerals distributer

— Dewatered solids: Landfill with option for
composting

Product Water Use: Potable

Completed 7-Day Performance

Testing in May 2017

\_/

—



i - .
'& "
> |




Acknowledgments

- CDA
— Curtis Paxton and Todd Minten

- JCSD
- Ben Armel, Moustafa Aly, and the Chino Il Ops Staff

- Jack Safely (Formerly of Western Municipal Water District)
- Issam Najm and Alex R. (WQTS)




WATER
T OUR BUSINESS C carslina

OUR PASSION

Engineers...Working Wonders With Water ®



